
LECTURE NOTES 

For Environmental Health Students 

Human and Other Liquid  
Waste Management 

Kebede Faris, B.Sc., M.Sc.; Tadese Alemayehu, B.Sc.; 
Mamo Wubshet, B.Sc.; Dejene Hailu, B.Sc. 

Jimma University 

In collaboration with the Ethiopia Public Health Training Initiative, The Carter Center, 
the Ethiopia Ministry of Health, and the Ethiopia Ministry of Education 

November 2002 

    https://ismailpages.wordpress.com/
https://ismailawabdi.wordpress.com/health/ 



 
 
 
 
 
 
 

 
Funded under USAID Cooperative Agreement No. 663-A-00-00-0358-00. 

 
 

Produced in collaboration with the Ethiopia Public Health Training Initiative, The Carter 
Center, the Ethiopia Ministry of Health, and the Ethiopia Ministry of Education. 
[...]
in water level is measured.  This drop is used to calculate the 

percolation rate, which is the time; required for the water level to 

fall one cm. expressed in minutes. For example if the water drops 

10 cm. after 30 minutes the percolation rate is 3 minutes per cm 

drop. 

9. If no water remains overnight in the hole, clear water is added to 

bring the water level to 15 cms. over the gravel.  The drop is 

measured at 30 minutes interval for 4 hours.  The drop that 

occurs in the last 30 minutes is used to calculate the percolation 

rate. 
 

1.   Community Wastewater Treatment Systems 
 

This section is meant to give the student a birds-eye-view on other 
methods of waste treatment.  Community wastewater treatment 
system is a system where an organized community wide sewerage 



 

   
 
 

 

system is established to collect all water borne sewage or storm 
runoff to a designated area where treatment is effected before 
disposal.  This system compared with the individual containment and 
treatment system is much expensive and demands qualified 
operators and vigilant surveillance on the performance of treatment 
and the quality of effluent and its effect on the receiving water or land.  
 

Because it is expensive and the technology demands investment in 
foreign exchange money there has not been any installation of a 
conventional sewage treatment system in Ethiopia.  The only 
sewerage and treatment available is the one in Kaliti, which is just a 
waste stabilization pond serving only less than 10 % of the population 
in Addis Ababa. 
 

There are different methods of waste treatment.  Basically each 
wastewater treatment problem is unique and the solution must be 
adapted to local resources in the supply of water, manpower and 
resources. 
 

The conventional treatment of sewage is divided into two main stages 
1. Preliminary or primary treatment 
2. Secondary treatment 

 

1. Primary Treatment 
 

Primary treatment includes: - 
1. Screening 
2. Grit settling or removal 
3. Plain sedimentation 
4. Coagulation 
5. Final sedimentation 
 

2.  Secondary Treatment 
 

 Secondary treatment includes: - 
1. Dilution 

2. Land irrigation 

3. Trickling filter (first development) 

4. Activated sludge treatment (second development) 

5. Chlorination 



 

   
 
 

 

 

When treatment pass from preliminary treatment to the trickling filter 

to activated sludge and then chlorinate the final effluent it is said to be 

a complete treatment system.  If wastewater effluent from final 

sedimentation is dumped directly into the receiving water for the 

purpose of dilution it is said that it is a partial treatment 
 

Screening 
 

A sewer system will deliver to a treatment plant virtually any material 

or object that can possibly enter the system.  If heavy objects such as 

pieces of woods, glass, refuse and others reach the treatment plant 

or the pumps at the treatment plants they may interfere with the 

processing. 

The purpose of screening is therefore, to remove floating solids and 

organic solids, which do not aerate and become septic.  Screening is 

a primary treatment process, which is performed prior to any other 

treatment process. 

 

 
Fig. 29 Bar screen 

 

 

Screens are classified as “coarse or rack screens” which are made 

up of parallel bars 40-75 mm or 10 cm apart and fine screens made 

up of fine wire or perforated metal with opening of less one centimeter 

wide.  

The fine screen are useful where a small portion of suspended solids 

is required to be separated before dilution, or other wise they are not 

frequently used owing to the fact that they clog easily and create 

nuisance condition. The coarse screens or racks with bars are fixed 

at 400 to 600 from the horizontal for an effective screening. The 

screens may be revolving drums or disc type.  They remove 



 

   
 
 

 

suspended solids.  Efficiency of removal is 10-20%.  Their usefulness 

is: 

• Replacement of primary sedimentation at least when it is not 

possible to have a proper sedimentation tank. 

• Removal of small portion of Suspended Solids to render the 

sewage fit for disposal by dilution. 

• Partial treatment of Industrial waste before they are discharged 

into municipal sewers. 

• To reduce the load upon some existing plants 
 

Screened Waste Disposal 
 

Coarse screen removes only small amounts of screenings and has 

little relation with volume of sewage.  The screenings from any 

screens (small, medium, and large) however, contain about 80% 

moisture and posses a density of about 1000 kg/m3.  Fine screens 

remove 0.06 - 0.15 m3/million liters of sewage (Ehlers and Steel, 

1965). 

The disposal is effected by one of the following methods. 

• They may be disintegrated into finer particles so as to pass 

through 5-10 mm slots to be eventually dumped into a water body 

or buried in trenches to be covered with dry earth.  

• The screenings may be returned back into the sewage after 

maceration. 

• The screenings may be burred in shallow trenches and covered 

with dry earth. 

• The screening may be mixed with the house refuse and 

composted. 

• Incineration may be adopted. 
 

Skimming Tanks 
 

This is employed if the sewage contains grease and fatty oils, which 

may form a scum in sedimentation tanks or clog the fine screens or 

filters in later stage and interfere with oxidation process in aeration 



 

   
 
 

 

tanks. These tanks are about 1 meter deep and have a reduced 

detention period from 5-15 minutes.  Scum accumulation is removed 

by hand, later burned or burnt. 
 

Grit Chamber 
 

Grit in wastewater consists of the small course particles of sand, 

gravel, or other mineral mater generally washed in from streets or 

from the sewer system.  The subsiding velocity is much greater than 

flocculated particles. If grits are not excluded they may injure pumps 

and other mechanical appliances and make the sludge digestion 

difficult.  
 

Grit chamber is a small longitudinal detention chamber located before 

to the sedimentation tank.  It has a slopping bottom whose capacity is 

kept as 1/200 or 1/300 of the daily flaw and the detention period is 

kept as 5-1.0 minute. 
 

The quantity of grit is approximately 15-30 liters per million liters.  The 

cleaning period is on an average every 12 weeks. Removal is 

effected from the bottom of the tank. 
 

Grit is disposed to low lying areas such as depression.  It may even 

be used for concrete work. 
 

Sedimentation 
 

There are two types of sedimentation 

a. Plain sedimentation 

b. Chemical precipitation 
 

a.  Plain Sedimentation 
 

Plain sedimentation as its name implies is a system where 

wastewater is let to take its time to settle without any additional aid.  

The purpose of plain sedimentation is to remove suspended solids 

and thereby reducing the strength of sewage. 

The sedimentation tanks are of three types VIZ. 



 

   
 
 

 

• Primary sedimentation systems are those used for settlement of 

raw sewage located immediately after the grit chamber.  

• Secondary systems are those used to settle waste from trickling 

filters or activated sludge plant. 

• Intermediate systems are those which are located between filters 

in case of two stage of trickling filters  
 

They are also classified according to flaw VIZ: 

1. Vertical flaw tanks  (not common)  

2. Horizontal flaw tanks (most common) 

3. Radial flaw tank 
 

Sedimentation tanks are also sub-divided as: 

1.  Plain single story tanks.  An example of this type is a septic 

tank in which the liquid and solid are in the same chamber. 

2.  Double story tanks.  An example of this system is the Imhoff 

tank in which separate chambers are provided for liquid and solid. 

3.  Mechanically cleaned tanks.  These are types that are designed 

for average flaw conditions.  The area of tank is determined by 

the detention period.  The depth is usually three meters. 
 

b.  Chemical Precipitation  
 

When certain coagulating chemical are added to sewage it produce a 

precipitate known as floc which is insoluble or slightly soluble in 

water.  The floc attracts small particles to form larger size particles.  

The chemical precipitation process involves two processes.  

1.  Chemical solution is readily mixed in sewage so that the solution 

disperses quickly with the entire sewage. 

2.  The flocculation processes is complied with reduction of speed 

and carried for longer period during which small particles come in 

contact with the chemical   added 
 

The chemicals, which are commonly used, are: 

a.) Alum    b.)  Ferrous sulfate        



 

   
 
 

 

c.)   Ferric sulfate        d.)  Ferric chloride,  

e.) Sodium aluminate      f.)  Sulfuric acid    

g).   Lime                      h.) Copperas.   

 

These chemicals can be used alone or in combination with each 

other. 

The dosage varies with: 

• The characteristics of the sewage 

• The strength of the sewage 

• The degree of treatment required 

Lime is frequently used for wastewater from breweries.  It is added in 

dosage of 150 to 300 PPM.  If dosage is recoverable about 60 to 90 

% suspended matter, and 30 to 60 % BOD are removed.  The solids 

in solution remain unaffected and can be removed by biological 

process. Most of the suspended matter is colloidal in nature and 

negatively charged.  

The advantage of iron salt is that they provide a heavy precipitate and 

consequently removal is much more than in case of other salts.  Also 

iron salts can be used over a wider range of pH levels. 

The factors that affect the precipitation rate are: 

1.  Kind of Chemical   

2.  Quality of chemical   

3.  Character and concentration of sewage 

4.  PH level of sewage   

5.  Time of mixing and flocculation  

6.  Temperature 

7.  Violence of agitation 

The advantages and disadvantages of chemical precipitation are as 

follows. 

Advantage 



 

   
 
 

 

 

1.  More rapid and thorough clarification  

2.  Removal of higher percentage of suspended matter   

3.   Smaller size tanks are required      

4.   Simplicity of operation 
 

Disadvantages 
 

1.  High cost of chemicals 

2.   Large quantity of sludge which offers difficulty of removal 

3. The need of skilled labor (human power) 

4.  Generation of putricible effluent 
 

Waste Stabilization Ponds 
 

Waste stabilization ponds are also considered a community 

wastewater treatment system.  As explained above the only 

community wastewater treatment system available in Addis Ababa id 

the waste stabilization pond available in Akaki.  The treatment plant is 

serving about 10% of the population of Addis Ababa.  
 

In this system Wastes are treated or STABILIZED by several natural 

processes acting at the same time.  
 

1. Heavier solids settle to the bottom where bacteria decompose 

them.  

2. The lighter suspended solids or bacteria in suspension break 

down materials.  

3.   Some wastewater is disposed of by evaporation from the pond 

surface. 
 

Waste Stabilization Ponds are one of those natural systems that are 

used to treat wastes from different sources (industrial, commercial, 

domestic).  Waste stabilization ponds use the natural sun energy, the 

wind velocity and the symbiotic action of bacteria, photosynthesis 

etc. that is a natural phenomena in the pond system that is exposed 

to the ambient environment.  The actions that take place in a pond 

are shown in the following drawing. 



 

   
 
 

 

In aerobic or anaerobic ponds organic matter contained in the 

wastewater is first converted to carbon dioxide and ammonia, and 

finally to algae in the presence of sunlight.  By utilizing the sunlight 

through PHOTOSYNTHESIS, the algae use the carbon dioxide in the 

water to produce free oxygen making it available to the aerobic 

bacteria that inhabit the pond.  Each pound of algae in a healthy pond 

is capable of producing 1.6 pounds of oxygen on a normal summer 

day.   Algae themselves live on carbon dioxide and other nutrients in 

wastewater.  At night when light is no longer available for 

photosynthesis algae use the oxygen by respiration and produce 

carbon dioxide. 

The alternative use of oxygen and carbon dioxide can result in diurnal 

(daily) variation of pH and dissolved Oxygen.  During the day algae 

use carbon dioxide, which raises the pH while during the night they 

produce carbon dioxide and the pH is lowered. 

1. Dissolved nutrient materials such as nitrogen and phosphorus are 

utilized by green algae which are actually microscopic plants 

floating and living in the water.   

2. The algae use carbon dioxide and bicarbonate to build body 

protoplasm.  In so growing, they need nitrogen and phosphorus in 

their metabolism such as land plants do.  They release oxygen 

and some carbon dioxide as waste products. 
 

Extensive studies on the performance of ponds indicate that they can 

serve as very effective treatment facilities.  In general waste 

stabilization ponds are the logical high-grade waste treatment 

recommendable to a country like Ethiopia.  This is basically because: 
 

 They are inexpensive to construct 

1.  They are of simple design, with very little or no mechanical 

equipment necessary 

2.  The technology is what is termed as appropriate as it is less 

supervision, or highly trained technical human power for 

construction and maintenance. 



 

   
 
 

 

3.  They perform satisfactorily under the natural conditions of 

Ethiopia 

• Plenty of sunshine  (over 8 hours a day) 

• Topography suitable for supplying cool and gentle breeze 

through out the day 

Pond Classification and Application 
Ponding of raw wastewater, as a complete treatment process is used 

to treat the wastes of single families as well as large cities.  Ponds 

are quite commonly used in series (one pond following another) after 

a primary wastewater treatment plant to provide additional 

clarification and BOD removal.  Ponds are also commonly used after 

trickling filter plant, thus giving a form of TERRITIARY treatment, 

known as polishing ponds.  Ponds placed in series with each other 

can provide a high quality effluent that is acceptable for discharge 

into most water curses.  If the detention time is long enough, many 

ponds meet fecal coliform standards.   
 

Ponds can be designed with different depth, operating conditions, 

and loading.  A line of distinction among different types of ponds is 

often impossible.  Currently three broad classifications are cited in 

almost all literature dealing with wastewater treatment system.  

These classifications are: 

1.  Aerobic ponds   
2.  Anaerobic ponds   
3.  Facultative ponds 
1. Aerobic 
Aerobic ponds are characterized by having dissolved oxygen 
distributed through out their contents practically all of the time.  They 
usually require additional source of oxygen to supplement the rather 
minimal amount that can be diffused from the atmosphere at the 
water surface.   The additional source of oxygen may also be 
supplied by: 
• Algae during daylight hours,  

• Mechanical agitation of the surface, or  

• By bubbling air provided by compression throughout the pond. 



 

   
 
 

 

 

2. Anaerobic 
 

As the name implies these ponds are usually without any dissolved 

oxygen throughout their entire depth.  Treatment depends on 

fermentation of the sludge at the pond bottom.  This process could be 

quite odorous under certain condition, but it is highly efficient in 

destroying organic wastes.  Anaerobic ponds are mainly used for 

processing industrial wastes, although domestic wastes could also be 

treated using the system 
 

3. Facultative  
 

These are the most common types in current use throughout the 

world.  The upper portion (Supernatant) of these ponds is aerobic, 

while the bottom layer is anaerobic.  Algae supply most of the oxygen 

to the supernatant.  Facultative ponds are most common because it is 